
Viswanathan S. Saji
Abdelkader A. Meroufel
Ahmad A. Sorour   Editors

Corrosion and 
Fouling Control 
in Desalination 
Industry



Corrosion and Fouling Control  
in Desalination Industry



Viswanathan S. Saji 
Abdelkader A. Meroufel • Ahmad A. Sorour
Editors

Corrosion and Fouling 
Control in Desalination 
Industry



ISBN 978-3-030-34283-8    ISBN 978-3-030-34284-5 (eBook)
https://doi.org/10.1007/978-3-030-34284-5

© Springer Nature Switzerland AG 2020, Corrected Publication 2021
This work is subject to copyright. All rights are reserved by the Publisher, whether the whole or part of 
the material is concerned, specifically the rights of translation, reprinting, reuse of illustrations, recitation, 
[...]
Typical SWRO desalination plant consists of four major systems, a seawater 
intake system, a pre-treatment system, a high-pressure pumping system, and a 
membrane system (desalting module) (Fig. 3.1). An intake system is the one, which 
provides consistent supply of seawater required for the desalination. Whereas the 
pre-treatment system adjusts the source feed seawater quality to make it compatible 
with the SWRO membrane. High-pressure pumping system raises the feed pressure 
to the SWRO membranes to overcome the osmotic pressure of the pre-treated sea-
water fed to the membrane and produce sufficient quantity of potable water. The 
membrane system consists of semi-permeable RO membranes arranged in multiple 
pressure vessels that are capable of rejecting dissolved solids in the seawater and 
allowing water to pass through the same thus producing potable water. 

The performance of the entire system is dependent upon the proper design and 
operation of each component. It is desirable that the RO plant is capable of sustain-
ably producing the required amount of potable water with acceptable quality at 
minimum cost. 

Three major challenges are observed for SWRO: high water production cost, 
sustainable plant performance and the impact on the environment. The former chal-
lenge is due to the high energy consumption and the use of expensive corrosion 
resistant alloys (CRAs). The sustainability of the plant performance depends on the 
fouling phenomenon. Finally, the use of chemicals and the brine discharge still 
debated in terms of negative impact on the environment. 

The chapter discusses various SWRO performance assessment parameters. This 
includes the product flow rate, salt rejection, recovery rate and differential pressure 
drop across the membrane. It also addresses various challenges faced by SWRO plants 
and measures adopted to overcome these challenges to maintain the best plant perfor-
mance. Recent advancements with different system components are also discussed.  

3.2  Process Components Performance and Challenges

3.2.1   Intake System 

The intake is one of the key systems for SWRO desalination plant. Its purpose is to 
ensure adequate and consistent flow of source water over the entire useful life of the 
desalination plant. Moreover, it should be capable of providing a reliable quantity of 

Fig. 3.1 Schematic diagram of a typical SWRO plant

A. M. Farooque



51

clean seawater with a minimal ecological impact. Seawater intakes are broadly 
categorized as surface and subsurface intakes. In surface intakes, the feed seawater 
is collected from an open sea above the seabed via on-shore or off-shore inlet struc-
ture and pipeline interconnecting this structure to the desalination plant. Whereas in 
subsurface intakes the feed seawater is collected via beach wells, infiltration galler-
ies, or other locations which lie beneath the seabed. 

A good intake design will not only protect downstream equipment and reduce 
environmental impact on marine life, but it will improve the performance and reduce 
the operating cost of the pretreatment system. To meet these objectives, it is essen-
tial that a thorough assessment of site conditions and careful environmental impact 
study be conducted prior to the design of the rest of desalination plant. Physical 
characteristics, meteorological and oceanographic data, marine biology, and the 
potential effects of fouling, pollution, and navigation must be evaluated, and an 
appropriate intake design should be employed. 

Performance of intake systems is usually evaluated by the assessment of the 
source water quality. This include but not limited to low values of Total Dissolved 
Solids (TDS), Total Suspended Solids (TSS), turbidity and Total Organic 
Carbon (TOC). 

Large seawater desalination plants have traditionally adopted open sea, surface 
water intake configuration. The reason behind this choice is that they are suitable for 
all sizes of desalination plant and more predictable and reliable in terms of produc-
tivity and performance. Moreover, they are easy and economical to manage in terms 
of operation and maintenance. Open sea intakes offer also a better economy of scale 
for desalination systems of capacity greater than five million gallons per day 
(MGD) [7]. 

Although open intake usually provides a sufficient quantity of feed seawater, in 
many instances it fails to provide quality feed water and may lead to more burden 
on downstream pretreatment system. Moreover, seasonal and daily variations in 
seawater quality is challenging to seawater desalination plants. To overcome this 
challenge, SWRO plants collect seawater at sufficient depth (typically ≥35  m), 
where such an impact is minor. However, at many locations such a desirable depth 
is reached only at a far distance of few kilometers away from the shore, which 
increases the capital expenditure (CAPEX) of the SWRO plant. 

A subsurface intake such as beach wells can be used, where geologic conditions 
support water extraction and are known to have the advantage of delivering “pre- 
filtered” water that may greatly reduce additional pretreatment requirements. Beach 
wells are typically located on the seashore, in close proximity to the ocean (Fig. 3.2). 

They are relatively simple to build and the seawater collected is pretreated via 
slow filtration through the subsurface seabed formations in the area of source water 
extraction. Therefore, source seawater collected using beach well intakes is usually 
of better quality in terms of solids, silt, oil and grease, natural organic contamination 
and aquatic microorganisms as compared to open seawater intakes. Although beach 
wells appear to be desirable for developing feed water intake for SWRO desalina-
tion plants, they do have their limitations. There are a number of key factors that 
have to be taken into consideration, when assessing the viability of using a beach 
well intake for a large desalination plant, and these are site conditions, seashore 

3 Reverse Osmosis Desalination: Performance And Challenges



52

impacts, visual impact, beach erosion, lifecycle costs, need for source water pre-
treatment, source water quality variation and dissolved oxygen concentration. 

To determine the efficacy of beach wells for a particular site, exploratory drilling 
to determine the aquifer characteristics (depth, strata) and pump tests on boreholes 
should be conducted. A preliminary idea of required depth, potential discharge and 
number of required beach wells in the site area can be obtained to match the demands 
of the proposed plant. Spacing between wells at proposed withdrawal rates is 
another important factor in design. The use of beach wells as a pretreatment strategy 
for the treatment of seawater is attractive because of the potentially lower operations 
and maintenance cost as compared to other pretreatment options, including media 
or cartridge filtration. The use of traditional vertical beach wells, however, is limited 
to smaller systems due to the large number of wells that would need to be drilled in 
order to fulfill the pretreatment needs and are an economical alternative to open sea 
intakes for desalination plants with capacities less than 20,000 m3/d only [9]. 

Open ocean intakes are currently the method of choice to provide high-capacity 
SWRO systems with feed water because of their general reliability. However, the 
high levels of pretreatment required make the operation of SWRO facilities costly 
and the heavy use of chemicals in these processes make the discharge impacts more 
environmentally unfriendly. Also, the increase in frequency of harmful algal blooms 
makes a subsurface intake system more attractive because the SWRO pretreatment 
processes can be overwhelmed by the high organic load during these events, causing 
plant shutdown and/or damage [10]. 

A considerable amount of research is ongoing to make seabed gallery systems 
less expensive to construct and to achieve economic benefits that can make them 
competitive with conventional open ocean intake systems [11]. Over the past years, 
many improvements have been made in the design and operation of seawater intake 

Fig. 3.2 Schematic diagram of a typical beach well. Reproduced with permission from Ref. [8]; 
Copyright 2013 @ Elsevier B.V

A. M. Farooque



53

systems, which are aimed at reducing the impact on the surrounding environment. 
This includes the invention of the velocity-cap offshore intake system to reduce the 
entrainment of fish, the use of passive screen intakes to further reduce the environ-
mental impacts of open-ocean surface intake systems by near elimination of 
impingement, and a reduction in entrainment (due to low inflow velocity and the 
small slot size of the screens). 

Other than conventional vertical beach-wells, relatively new well types, such as 
slant wells, horizontal wells, and radial collectors, have been introduced to provide 
feed water for SWRO facilities. Gallery intake systems were developed for use in a 
wider range of required capacities from medium to large. The concept of the self- 
cleaning beach gallery intake was developed and has not yet been installed for use 
in a medium or large capacity SWRO facility, but this intake design is claimed to 
have a high potential for success [12].  

3.2.2  Pretreatment System 

In order to obtain the best performance from the SWRO membrane and also to oper-
ate the membrane in a sustainable way, it is very essential to have extremely good 
quality pretreated feed, free from suspended solids and microbes, which would oth-
erwise cause membrane fouling. Pretreatment using conventional coagulation- 
filtration is very popular. It is widely used for the seawater feed pretreatment because 
of its simplicity, low cost and in many cases the pretreated feed quality is adequate 
for the satisfactory performance of the downstream SWRO membranes. A typical 
conventional pretreatment includes chlorination, coagulation, acid addition, multi- 
media filtration, micron cartridge filtration and de-chlorination. The type of pre-
treatment to be used largely depends on the feed water characteristics, membrane 
type and configuration, recovery ratio and desired product water quality [13]. 

The performance of the pretreatment is determined through the feed seawater 
quality. Pretreated quality of water is usually measured in terms of fouling tendency 
through the Silt Density Index (SDI) where a value lower than 3 is considered as 
threshold for a very good performance of membrane [14, 15]. However, when the 
feed water quality varies significantly the conventional pretreatment may not 
 perform as expected, i.e., may not yield a steady good quality (SDI < 3) feed water. 
This is mainly due to the fact the coagulation-filtration process does not act as an 
absolute physical barrier, which is capable of preventing, especially the fine and 
very fine suspended particles, from passing through the filters. In addition to SDI 
value, the turbidity and TOC should be less than 0.5 NTU (nephelometric turbidity 
units), and 2 ppm, respectively [16]. 

An index similar to the SDI, the modified fouling index (MFI), has been devel-
oped to better correlate membrane fouling, flux decline, and particle concentration. 
The original MFI method used a 0.45 μm microfiltration membrane in dead-end 
filtration and provided a linear correlation between the index and the particle con-
centration [17]. However, the MFI do not predict always accurately the fouling 

3 Reverse Osmosis Desalination: Performance And Challenges



54

observed in membrane systems. This is due to the number of small particles that 
pass through the 0.45 μm membrane. Later on, a modified MFI, the MFI-UF, was 
developed which uses ultrafiltration membranes to retain a larger portion of the 
small particles that can pass through microfiltration membranes but will foul a RO 
membrane. The MFI-UF has subsequently been used to analyze pretreatment per-
formance and RO membrane fouling potential during plant operation [18]. However, 
majority of commercial SWRO plants tend to use SDI due to its simplicity. 

Better pretreated water quality means that the RO membrane can be operated at 
higher flux as well as at higher water recovery without any adverse effect on mem-
brane performance. The practical average flux rate of SWRO membrane is between 
12–18 L/m2/h. The lower limit of flux is for feed water with poor quality and the 
upper value is for feed with very good quality, e.g. beach well, where SDI value of 
about 1 can be achieved. Operation of SWRO membranes at higher flux rate is 
desirable, as it requires only less number of membranes, thus reducing the size of 
the RO unit, which results in cost savings from a CAPEX perspective. However, the 
conventional coagulation-filtration process produces mostly a pretreated feed with 
SDI between 2 to 3. 

Another major problem with conventional pretreatment process is the use of 
many chemicals, especially in the form of coagulants, e.g., FeCl3 and coagulant aids 
(organic polyelectrolyte), in addition to the disinfectants such as Cl2 as well as 
sodium metabisulfite used for de-chlorination. Also, to prevent scale deposition on 
membrane surface, proprietary antiscalants or acids such as sulfuric acid are used in 
the pretreatment. Chemicals are not only increasing the total cost of water produc-
tion but also are detrimental to the environment [19, 20]. Thus reducing the chemi-
cals consumption or even completely eliminating them by an alternate pretreatment 
process will lead to great advantages in process economics as well as in minimizing 
damage to the precious environment. Recently, efforts are taken to convert SWRO 
plants to more environmental friendly operation with only a biocide (copper sulfate) 
without the use of antiscalant and sulfuric acid, since early 2017 [21]. 

Thus, desalination industries always seek alternate pretreatment processes, 
which are capable of eliminating all the above-mentioned problems associated with 
conventional pretreatment. In this context, the application of microfiltration (MF) as 
well as ultrafiltration (UF), which emerged as an efficient method in treating surface 
water becomes quite important [22]. Both UF as well as MF membranes offer good 
physical barrier to colloids, suspended particles as well as microbes and they are 
differentiated based on the ability to filter out particles of various sizes. UF mem-
brane is capable of filtering out particles in the ranges between 0.01 μm to 0.1 μm, 
whereas MF with slightly higher ranges of 0.1 μm to 1 μm. 

MF/UF membranes available in the market are made of polymers with different 
chemical composition, configuration and operating procedure. As there are many 
different MF/UF membranes available in the market with various claims, it is essen-
tial for the end-user to evaluate them to choose the best performing one. 

An important improvement made in the operation of MF/UF to reduce the cost is 
to operate them in “direct filtration” mode rather than the conventional “cross-flow 
filtration” mode by which the water recovery can be maximized [23]. But this leads 

A. M. Farooque



55

to the settling of suspended solids and colloidal particle matters on the membrane 
surface, which impede the flow through the membrane. In conventional cross-flow 
mode filtration process, these suspended matters are rejected in the reject stream 
whereas in direct filtration mode they accumulate on the membrane surface. Thus it 
requires frequent removal of these settled particles or matter from the membrane 
surface during the direct filtration mode. In order to remove these settled matters 
backwash treatment is applied to the membrane. Thus, during the backwash, the 
membrane fails to produce any pretreated water and part of the pretreated feed water 
is used for the backwash operation. Depending on the amount of foulants on the 